
EFFECTS OF HIGH TEMPERATURE AND LOW CARBON FEED 

ON BIOLOGICAL PHOSPHORUS REMOVAL 

 

 

 

 

 

 

 

ROTJAREK      WORAKATAMAS 

 

 

 

 

 

 

 

 

A THESIS SUBMITTED IN PARTIAL FULFILLMENT 

OF THE REQUIREMENTS FOR 

THE DEGREE OF MASTER OF SCIENCE 

(ENVIRONMENTAL TECHNOLOGY) 

FACULTY OF GRADUATE STUDIES 

MAHIDOL UNIVERSITY 

2008 

 

COPYRIGHT OF MAHIDOL UNIVERSITY 



Thesis 

Entitled 
 

EFFECTS OF HIGH TEMPERATURE AND LOW CARBON FEED 
ON BIOLOGICAL PHOSPHORUS REMOVAL 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

…………………………………… 
Prof. Banchong Mahaisavariya, 
M.D. 
Dean 
Faculty of Graduate Studies 
 

……………………………….…... 
Miss Rotjarek Worakatamas 
Candidate 
[...]
Fac. of Grad Studies, Mahidol Univ.   M.Sc. (Environmental Technology) / 5

1.5  Scope of Study 

 

1.5.1  For the first part, which was a field study with Chongnonsi Wastewater 

Treatment Plant, the investigation was done during the season of lower temperature 

winter and higher temperature summer of Thailand.  Wastewater entering into this 

plant would be seasonally varied.  Some reactors of the plant would be selected for 

this study.  

 1.5.2  In the second part, a lab-scale SBR system would be applied for this 

experiment.  The operation would be started with wastewater and operating 

conditions, which are suitable for biological phosphorus removal (BPR) to occur.  

Then, temperature effect would be tested on the BPR performance in this lab-scale 

reactor.  After that, the effect of low carbon source in real wastewater (the same one 

entering Chongnonsi Wastewater Treatment Plant) would be further studied.  

 

1.6  Limitation of Study 

 

 1.6.1  Domestic wastewater entering to Chongnonsi Wastewater Treatment 

Plant would be collected only three times per week.   

 1.6.2  The filed study would be conducted only with some CASS reactors of 

this plant.  

 1.6.3  An operation cycle of a lab-scale SBR would not be exactly the same as 

that of CASS in Chongnonsi Wastewater Treatment Plant because of their 

configuration difference.  The most similar operation would be attempted to imitate 

the performance of CASS.   

 

 

 

 

 

 

 



Rotjarek Worakatamas.  Introduction / 6

1.7  Definition of Keywords 

 

 1.7.1  Biological Phosphorus Removal is defined as a wastewater treatment 

configuration applied to activated sludge systems for the removal of phosphate.  The 

common element in EBPR implementations is the presence of an anaerobic tank 

(nitrate and oxygen are absent) prior to the aeration tank.  

 

 1.7.2.  Polyphosphate-Acumulating Organisms (PAOs) is defined as a 

group of heterotrophic bacteria, called polyphosphate-accumulating organisms (PAO), 

are selectively enriched in the bacterial community within the activated sludge. These 

bacteria accumulate large quantities of polyphosphate within their cells and the 

removal of phosphorus is said to be enhanced 

 

 1.7.3.  Domestic Wastewater is defined as the spent water origination from 

all aspects of household water used.  It typically constitutes a combination of flow 

from the kitchen, bathroom, toilets, laundry, dishwashers and washing machines. It is 

a subpart of municipal wastewater. 

 

 1.7.4.  Primary Sludge is defined as all those solids, which settle to the bottle 

of the primary sedimentation tank of wastewater treatment plant.  It is possibly 

composed of 40-80% of volatile matters and the organic matters may include fat and 

grease, food residues, faeces and paper. 

 

1.7.5 Volatile Fatty Acid is defined as a product of the acid fermentation.  It 

is mainly short chain fatty acids with two to five carbon (C2-C5) atoms, which most of 

them found in wastewater treatment system are acetic acid, propionic acid and butyric 

acid. 

1.7.6 Mixed Liquor Suspended Solids (MLSS) is the concentration of 

suspended solid in mixed liquor, expressed in milligrams per liter (mg/l). 

 

 

 



Fac. of Grad Studies, Mahidol Univ.   M.Sc. (Environmental Technology) / 7

1.8  Conceptual Framework 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 1.8.1 Conceptual Framework 

Part I Field Study  
(CASS system at 

Chongnonsi wastewater 
treatment plant) 

Analysis of wastewater characteristic after primary treatment 

Continue 
operating at 20 °C 

Gradually increase temperature 
with a rate of 0.5°C/day to room 

temperature. (30°C) 

Investigation of BPR 
occurrence in CASS 
- BOD : P ratio 
- VFA uptake 
- P release/uptake 
- PHA accumulation 
 

Part II (lab-scale SBRs)  

BPR acclimatization at 20°C with the 
optimum condition for PAO.  

Adjust the operation to achieve better BPR. 

Observe the adaptation 
Define that there 
is BPR occur or 

not. 

Adjust the operation to be similar to CASS operation of 
Chongnonsi Wastewater Treatment Plant 

Investigate the performance of 
BPR. 

Investigate and compare the performance of BPR between both 
operating temperatures. 

Discuss and recommendation for Chongnonsi Wastewater Treatment Plant 



Rotjarek Worakatamas                                                                                            Literature Reviews / 8 

 CHAPTER II 

LITERATURE REVIEWS 

 

2.1 Chongnonsi Wastewater Treatment Plant 

  

 2.1.1 Project background 

 

Chongnonsi Wastewater Treatment Plant is one in a series of large wastewater 

treatment facilities constructed in Bangkok area.  Its serviced area of 28.5 km2 

included Sathorn, Yannawa, Bangkholaem and Bangrak districts.  This plant was 

firstly operated since December 1999 by Metropolitant Autrority (BMA).  The 

collection system of this plant was a combine sewer system, connected to a current 

drainage system of BMA.  Inceptor chambers were constructed to collected 

wastewater before directly draining to any canals or Chao Phraya River.  Wastewater 

arrives at the treatment plant site via a 2.25 m. diameter gravity sewer.  Sewer system 

longed about 51 km and three sewage lift pumping stations were provided to avoid 

sewer depths greater than 15 m.   

 

The treatment plant was constructed in a four-store building because of 

limitation of land availability and to minimize environmental and visual impact.  

Treatment process was claimed to be flexible for treating a range of influent 

wastewater concentrations, and includes nutrient removal process (Kirkwood, 2004).  

The selected secondary treatment process was based on sequencing batch reactor 

technology using the CASSTM process variant.  This process was easily adaptable to a 

multistory configuration and compatible with surrounding area.  Also, it was easily 

constructed as a rectangular process, which its capability was proved for providing the 

required final effluent quality.   

  

The treatment plant site only covers 28,000 m2, which around half was subject 

to daily flooding from the Chao Phraya River.  The site’s northern boundary adjoin



Fac. of  Grad Studies , Mahidol Univ.                                            M.Sc (Environmental Technology) /9                       

one of the major Chongnonsi canal, whilst to the west and south it abuts land owned, 

as illustrated in Figure 2.1.1. 

 

 

Figure 2.1.1  The plan of Chongnonsi wastewater treatment plant. (Senior, 2000). 

 

 

The processes in this plant composed of three treatment steps, i.e., preliminary 

treatment, secondary treatment and sludge treatment and process diagram of 

Chongnonsi WWTP as illustrated in Figure 2.1.2 and Figure.2.1.3 

 



Rotjarek Worakatamas                                                                                            Literature Reviews / 10 

 

Figure 2.1.2  Schematic flow in Chongnonsi Wastewater Treatment Plant. 

      (Source: http://dds.bma.go.th/yannawa.htm, 27 October 2006) 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
Figure 2.1.3  The process flow diagram of Chongnonsi WWTP 

(Senior, 2000).



Fac. of Grad Studies, Mahidol Univ.                                            M.Sc. (Envrionment Technology) / 11

For Preliminary treatment, an inlet pumping station was provided for all 

flows up to 500,000 m3/day with seven submersible pumps, controlled on level in the 

pumping station wet well.  All flows in excess of 500,000 m3/day are transferred by 

gravity to a separate storm water pumping 3wstation.  Flows from the inlet pumping 

station pass through two dynamic separators, operated as duty/assist.  Inflows above a 

set point automatically bring the assist dynamic separator into use.  Grit, sand and 

larger screenings were removed in the dynamic separators and transferred by the 

underflow pumps to underflow streams.  Four underflow pumps were provided in 

total, two in each dynamic separator, operating as duty according to increasing or 

decreasing flows.  The remaining flow through each dynamic separator overflows into 

a band screen channel.  Four underflow streams were provided, each stream being 

normally dedicated to an underflow pump.  Each underflow stream consists of a fine 

drum screen with integral compacting screw conveyor, controlled on differential level, 

followed by a grit classifier equipped with two dewatering screws.  Screenings and grit 

removed in the underflow streams were transported to skips via belt conveyors.  Two 

5 mm band screens were provided to treat the overflow from the dynamic separators, 

one screen per separator.  Screenings removed by the fine screens are dewatered in a 

screw compactor then discharged onto a belt conveyor and transferred to skips.  

The dynamic separators, the underflow pumps, the underflow streams and the 

band screens together comprised the preliminary treatment units and are controlled 

according to the number of inlet pumps that are in operation.  The flow from the band 

screen channels gravitates into a flow separation chamber from where flows of 

300,000 m3 per day was excess in phase 1, are diverted to a river outfall by two 

actuated weir penstocks.  Flow separation is controlled by level.  The flows up to 

300,000 m3 per day at phase 1 then pass into a pumping station, which delivers 

wastewater to the SBR secondary treatment units.  This consists of a conventional 

four-way distribution chamber based on overflow weirs.  Downstream of each 

overflow weir was a wet well which is dedicated to one floor of the four-storied 

sequencing batch reactor (SBR) plant.  Each wet well is provided with 

duty/assist/assist submersible pumps and lifts the wastewater to a distribution manifold 

to ensure equal distribution into the six compartments on a floor of the plant, that 

make up a single SBR basin. 



Rotjarek Worakatamas                                                                                            Literature Reviews / 12 

For Secondary treatment, which to provide the final effluent quality 

described above was based on the CASS™ sequencing batch reactor process.  The 

plant design was based on four basins.  Owing to the limitations of site area 

availability, the basins are stacked one basin per floor in a four-storied configuration.  

Each basin was subdivided into six identical compartments, each 60 m long, 17.5 m 

wide and with a maximum depth to TWL of 4.7 m.  Each compartment had a 16.5 m 

long decanter.  Fully treated effluent was discharged via decanters and then flows to 

the Chao Phraya River through drop shafts, culverts and a final effluent cascade which 

ensures compliance with the minimum final effluent dissolved oxygen concentration. 

 

For Sludge treatment and odor controlled, wasted activated sludge (WAS) 

was removed periodically from the SBR compartments by dedicated WAS pumps 

working under PLC control.  One small submersible centrifugal pump was provided 

for this duty per compartment.  Sludge was dewatered to minimum 20% dry solids 

content by means of stacked belt thickener/belt press units with a single stage of 

polymer dosing upstream.  Sludge stabilization was done by dosing with slaked lime 

powder.  Foul air from anticipated sources of odor was collected by a system of 

ductwork and transferred to a chemical scrubbing system by a system of fans. 

 

2.1.2 CASSTM process 

 

Secondary treatment in Chongnonsi Wastewater Treatment Plant is based on 

an SBR process variant CASS™ (or Cyclic Activated Sludge System), which provides 

biological nutrient removal and is configured with an internal selector to controlled 

filamentous sludge bulking.  A process cycle with aeration and non-aeration phases 

was used to provide aerobic, anoxic and anaerobic process conditions, which 

combined with aeration intensity, achieve nitrification, denitrification and biological 

phosphorus removal where required.  Eight process cycles per day were operated, 

which each of 3-hour cycle time comprises of three periods, i.e.  

 

 

 



Fac. of Grad Studies, Mahidol Univ.                                            M.Sc. (Envrionment Technology) / 13

1) Fill-Aerate for 75 min  

2) Fill-Settle for 60 min 

3) Decant for 45 min. 

4) Idle for 15 min. 

 

The CASS™ process combined plug flow initial reaction conditions with a 

complete mix reactor configuration.  Each reactor compartment was divided by baffle 

walls into three zones, i.e. zone 1 with the area about 5% of the compartment worked 

as a selector (anaerobic or occasionally anoxic), zone 2 with the area about 10% of the 

compartment worked as an aerobic phase in ‘Fill-Aerate’ period or anoxic-anaerobic 

phase during ‘Fill-Settle’ period, and zone 3 with the area of 85% worked as aerobic, 

anoxic and anaerobic phases similarly to zone 2, as illustrated in Figure 2.1.4.  

 

Figure 2.1.4  Cyclic Activated Sludge System (CASS) in Chongnonsi Wastewater          

                      Treatment Plant 

 

  Return activated sludge (RAS) was continuously recycled from zone 3 to zone 

1 to maintain the initial reaction conditions to removed readily degradable soluble 

BOD in the influent and encourage the growth of floc-forming organisms.  One small 

submersible centrifugal pump was provided for this duty per compartment.  The flow 

of RAS was determined only by the design loading rate in terms of kg influent BOD 



Rotjarek Worakatamas                                                                                            Literature Reviews / 14 

per kg of mixed liquor in the RAS and hence was much less than the flow of RAS in a 

conventional activated sludge plant. 

The complete mix nature of the reactor, particularly in zone 3, provided flow 

and load balancing and a tolerance to shock or toxic loadings.  During normal 

operation, each compartment was isolated from the inflow during decant, which 

helped prevented mixed liquor suspended solids washout during peak or wet weather 

hydraulic surges. The process configuration of other BPR plant as illustrated in 

Appendix F) 

 

For treating typical domestic wastewater influent concentrations, this 

constituted a four hour cycle which is then repeated.  As with any sequencing batch 

process, varying the duration of the cycle phases offered considerable flexibility in 

terms of being able to adapt the process to suit changing influent conditions.  

Nitrification and denitrification can be achieved simultaneously by controlling the 

aeration intensity during the aerobic period to ensured anoxic conditions within the 

activated sludge flocs in which dissolved oxygen penetration is limited, with ammonia 

oxidation taking placed externally to the flocs.  The conditions within zone 1 of each 

compartment also provided polishing denitrification, as well as rapid enzymatic 

transfered of influent soluble substrate as part of enhanced biological phosphorus 

removal. 

 

2.2 Phosphorus Cycle 

 

Phosphorus was an essential nutrient for plants and animals in the form of ions 

PO4
3- and HPO4

2-.  It is a part of DNA-molecules, of molecules that store energy (ATP 

and ADP) and of fats of cell membranes.  Phosphorus was also a building block of 

certain parts of the human and animal body, such as the bones and teeth. 

Phosphorus can be found on earth in water, soil and sediments.  Unlike the 

compounds of other matter cycles phosphorus cannot be found in air in the gaseous 

state. This was because phosphorus was usually liquid at normal temperatures and 

pressures.  It is mainly cycling through water, soil and sediments.  In the atmosphere, 

phosphorus can mainly be found as very small dust particles.  Phosphorus moved 



Fac. of Grad Studies, Mahidol Univ.                                            M.Sc. (Envrionment Technology) / 15